CERTIFIED MILL TEST REPORT
100% MELTED AND MANUFACTURED IN U.SA.
All shapes produced by Nucor-Yamato Steel are cast

DATE /1708 NUCOR-YAMATO STEEL CO.

" P.O.BOX 1228 ® BLYTHEVILLE AR 72316

INVOICE NO. 222508 and rolled to a fully killed and fine grain practice.
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W24 -104.0 11315346 .77| 56000/ 73000 27 .08(1.21] .013|.021| .27| .28| .10/ .10| .03 .00|.015| ..
40" .78 56000] 72000 28 .01} .17
W610 x155.0 386 503 27
12.192 M 386 496 28
2 (W24 -104.0 11315358 .73[ 55000 75000 25 .08(1.27] .012|.028| .26| .28| .10/ .11| .02| .cu .014| .35
40" . 76| 57000 75000 25 .01 .17
W610 x155.0 379 517 25
12.192 M 393 517 25
3 w24 -117.0 71315362 .78/ 57000] 73000 29 ) .07(1.20] .014.023| .28 .29/ .09 .13| .02| .00|.019| .33
40" - . 77| 57000{ 74000 28 .01 .16
W610 x174.0 393 503 29
12.192 M 393 510 28
4 W24 ~-117.0| 11|315364 .77/57000 74000 28 e .07|1.20{.015(.024| .28 .26/ .09 .12| .03| .00|.019| .32
40" .77 57000/ 74000} 25 .01 .16
W610 x174.0 393 510| 28
12.192 M 393 510 25
5 W24 -117.0 71315366 .78| 56000/ 72000 27 .08]1.21} .016|.028| .26 .28] .11| .14| .03| .00]|.014| .34
40"~ . 74| 54000| 73000] 26 .01 .17
W610 x174.0 386 496 27 A
12.192 M 372 503} 26 )
6 W24 -117.0 61315368 .75/ 55000 73000{ 26 .08]1.21] .012|.026| .28| .29| .09 .11| .02| .00|.015| .34
400 7 .75| 55000 73000 26 .01 .17
W610 x174.0 379 503 26
12.192 M 379 503 26
24 —1/17.0 1315370, .76|56000| 74000 26 .07(1.22] .014|.028| .27| .28| .11| .13} .03| .00|.014| .=
10" . 76| 55000 72000 26 .01 .16
W610 x174.0 386 510 26
12.192 M 379 496| 26
8 w24 -131.0 11315229 .76| 58000| 76000 28 .09]1.30] .014(.017| .30| .28] .09 .11| .02| .00|.019| .36
40" . 74| 58000 78000 26 : .01 .19
W610 x195.0 400 524 28
12.192 M 400 538 26 .
9 W24 -131.0 21315232 .76/ 57000 75000 27 .0811.30] .014{.019| .29| .28 .09/ .08 .03| .co|.018| .34
40" .76| 57000 75000| 26 .01} .17,
W610 x195.0 393 517 27
12.192 M 393 517 26
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Pem=C+Si+Mn+Cu+Ni+Cr+Mo+V +5BB=Approx.0005  CARBON EQUIVALENT: CE = CEIW) = C + Mn/6 + (Cr+Mo+V)/5 + (Ni +Cu)/15 Corrosion Index: C1=26.01(%Cu)+3.88(%NI)+1.20(%Cr)+1.49(*%SI)+17.26(%P)-7.29(%Cu) %Ni}-8.10(%N0)(%P)-33.39(%Cu) 2
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performed by this material manufacturer are in ]
compliance with the requirements of the material QUALITY ASSURANGE {vl ‘} . I: Wtw;w NOTARY

specifications listed in the Specifications Block above. 3
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